T o

-
® N )&
O | N §§
o2 =
OO || A

ORCCCCC(
®

250 XC-W TPI 2018 <2018><US><F7375R4>
SHOCK ABSORBER DISASSEMBLED
18006

@
©

P
S &)
&

SEE SETTINGLIST

SIEHE SETTINGLISTE

SIEHE SETTINGLISTE
SEE SETTINGLIST

-’
P —
A —
\/ l / \
O N
(aY :
Reparatur-Kit
Repair-Kit
Teile mit
Parts with
Pos Part Number Description Additional Text Quantity

1 4618124281 MONOSHOCK CASE M53X1 INC PIPE 1.00
2 36120151 HS lock screw M5x6 1.00
3 46810893 O-ring 5,28x1,78 NBR70 black 1.00
4 50180095 HS cylinder-head screw R1/8 18 1.00
5 RP10011 Ball joint bearing kit 12mm 1.00
7 52000170 Sticker warning XPLOR PDS 40x6 1.00
8 5018110185 Compression cpl. 1.00
9 50180217 O-ring 27x1,5 Viton70 green IS 1.00
10 91010348 Mainspring (59/61) 57-60-63-22 0.00
10 91010349 Mainspring (59/61) 60-63-66-22 0.00
10 91010350 Mainspring (59/61) 63-66-69-22 0.00
10 91010351 Mainspring (59/61) 66-69-72-22 0.00
10 91010353 Mainspring (59/61) 54-57-60-22 0.00




11 46181228S Spring retainer M55x2x75x40 pl 1.00
12 RP10005 SPRING CUP SET PDS 17 1.00
13 46810010 Round-wire snap ring 49x1,5 1.00
14 46180338 Cover 46,12x6,2 h15,7 1.00
15 46181237 Rubber pad 17x48x55 1.00
16 46181236S1 MONOSHOCK LOWER PART CPL. 1.00
17 50180105 Threaded bush M12 d20 1.00
19 46180669S Sealholder 46x28 cpl. 1.00
20 46181183S Piston rod nut M10x1 PDS cpl. 1.00
21 46181184 Piston 15x35.4x6 4 1.00
22 46181025 Bush 10x17x17 1.00
23 46810474 Piston rod nut M12x1 1.00
24 46181153ES Piston 12x46x20 cmpl. 1.00
25 46181194 Rebound disc 12x36x4 h0 1.00
98 50180751S1 SHOCK ABSORBER FLUID 5 LT 0.00
99 RP10004 REVISION KIT MONOSHOCK MINI 17 1.00




